
TX75SL

Year / Month

2019 / 10

FIG 001-1 BUCKET (BOBCAT TYPE) P1



Year/Month

2019/10

PART NO. DESCRIPSTION SPEC. QTY. EFFECTIVE DATE REMARKS

001 001 86804001005GB BUCKET COMP , LOADER 1
KEY NO.

FIG 001-

1
BUCKET (BOBCAT TYPE) P1
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FIG 001-2 BUCKET (EURO TYPE) P1
TX75SL-E



Year/Month

2019/10

PART NO. DESCRIPSTION SPEC. QTY. EFFECTIVE DATE REMARKS

001 001 86904001001GB BUCKET COMP , LOADER 1

FIG 001-

2
BUCKET (EURO TYPE) P1

KEY NO.
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FIG 002-1 QUICK ATTACHMENT ASS'Y 
(BOBCAT TYPE)

P1



Year/Month

2019/10

PART NO. DESCRIPSTION SPEC. QTY. EFFECTIVE DATE REMARKS

002 001 86802005104GB QUICK ATTACH COMP 1
002 002 86002006103GB LEVER COMP , LINK LH 1
002 003 86002006131 PLATE , CONNECTOR 9.0T 2
002 004 86002006140 PLATE , SPRING 38X4.5T 2
002 005 86002006170 WASHER , SPRING 3.0T 2
002 006 86002006161 SPRING , LINK ø5.0 2
002 007 86002006150 PIN , LINK ø30 2
002 008 V2013610035 BOLT , HEX M10X35 2
002 009 85402003130 U NUT(M10) M10 2
002 010 V5801408032 PIN , SPRING 8X32 2
002 011 V4111600160 WASHER , PLAIN M16 2
002 012 V4011600160 WASHER , SPRING M16 2
002 013 V2013616025 BOLT , HEX M16X25 2
002 014 86002007103GB LEVER COMP , LINK RH 1

KEY NO.

FIG 002-

1
QUICK ATTACHMENT ASSEMBLY (BOBCAT TYPE)P1
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FIG 002-2 QUICK ATTACHMENT ASS'Y 
(EURO TYPE)

P1
TX75SL-E



Year/Month

2019/10

PART NO. DESCRIPSTION SPEC. QTY. EFFECTIVE DATE REMARKS

002 001 86902005102GB QUICK ATTACH COMP 1
002 002 86902005202 PLATE COMP , LEVER 1
002 003 86502005312 PLATE ,  LINK 9.0T 2
002 004 86502005401 PIN COMP , ATTACH ø20 2
002 005 V2013610025 BOLT , HEX M10X25 4
002 006 85402003130 U NUT(M10) M10 5
002 007 V2013610045 BOLT , HEX M10X45 1
002 008 V4111600100 WASHER , PLAIN M10 1
002 009 14722310033 SPRING D=1.8 1

FIG 002-

2
QUICK ATTACHMENT ASSEMBLY (EURO TYPE) P1

KEY NO.
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FIG 003 MOUNTING FRAME ASS'Y P1



Year/Month

2019/10

PART NO. DESCRIPSTION SPEC. QTY. EFFECTIVE DATE REMARKS

003 001 86901001002GB MOUNTING  FRAME COMP , LH 1
003 002 86901002002GB MOUNTING  FRAME COMP , RH 1
003 003 86901003001GB CROSS BAR COMP 1
003 004 86901004000GB REAR FRAME COMP , LH 1
003 005 86901005000GB REAR FRAME COMP , RH 1
003 006 86801006101GB GRILL GUARD COMP 1
003 007 86901006200GB BRACKET COMP , GRILL GUARD 1
003 008 V2014616040 BOLT , HEX M16X40 8
003 009 V2014616045 BOLT , HEX M16X45 8
003 010 V2014616055 BOLT , HEX M16X55 4
003 011 V2014616030 BOLT , HEX M16X30 5
003 012 V2014614045 BOLT , HEX M14X45 12
003 013 V3044600160 NUT , HEX M16 4
003 014 V3044600140 NUT , HEX M14 4
003 015 V4011600160 WASHER , SPRING M16 25
003 016 V4011600140 WASHER , SPRING M14 12
003 017 85401006062 LEVER  BOLT M10 2
003 018 V2183610035 BOLT , HEX(SP) M10X35 2
003 019 85402003130 U NUT(M10) M10 2

KEY NO.

FIG 003 MOUNTING FRAME ASSEMBLY P1
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FIG 004 BOOM ASS'Y P1



Year/Month
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PART NO. DESCRIPSTION SPEC. QTY. EFFECTIVE DATE REMARKS

004 001 86802002002SR BOOM COMP 1
004 002 86602003800SR BRACKET COMP , LINK 2
004 003 86502003200 PIN ASSY , 30X155 8
004 004 V4111600300 WASHER , PLAIN M30 4
004 005 86502000160 U NUT(M30) M30 8
004 006 86602003600SR PLATE  COMP , LINK 2
004 007 86602003610SR PLATE  , LINK T=12 2

KEY NO.

FIG 004 BOOM ASSEMBLY P1
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FIG 005 POST & SAFETY BAR ASSEMBLY P1



Year/Month

2019/10

PART NO. DESCRIPSTION SPEC. QTY. EFFECTIVE DATE REMARKS

005 001 86802001000SR BRACKET COMP , LH  / SUPPORT 1
005 002 86802001101SR BRACKET COMP , RH / SUPPORT 1
005 003 86602003000SR FRAME COMP , SELF-LEVEL 2
005 004 86802004100SR SUPPORT COMP  , CYLINDER 2
005 005 86802002700SR PLATE COMP , SELF-LEVEL LH 1
005 006 86802002710SR PLATE  , SELF-LEVEL T=9 2
005 007 86802002800SR PLATE COMP , SELF-LEVEL RH 1
005 008 86502003300 PIN ASSY , 30X150 12
005 009 86502003400 PIN ASSY , 30X135 2
005 010 86502000160 U NUT(M30) M30 14
005 011 86502004100 PIN COMP , HANDLE 2
005 012 14215020020 LINK PIN 2
005 013 13766010031 BOLT , HANDLE M8X21 4

KEY NO.

FIG 005 POST & SAFETY BAR ASSEMBLY P1
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FIG 006 STAND ASSEMBLY P1



Year/Month
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PART NO. DESCRIPSTION SPEC. QTY. EFFECTIVE DATE REMARKS

006 001 86902004110SR PIPE , STAND 2
006 002 86502000042 PIN , STAND 2
006 003 86902004120SR FOOT , STAND 2
006 004 85402003130 U NUT(M10) 4
006 005 V5601600010 PIN , SNAP 2
006 006 V2014610080 BOLT , HEX M10X80 4

KEY NO.

FIG 006 STAND ASSEMBLY P1
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FIG 007 LOADER VALVE P1



Year/Month
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PART NO. DESCRIPSTION SPEC. QTY. EFFECTIVE DATE REMARKS

007 001 85403005030 UNION , 72 PF3/8 2
007 002 85403005020 UNION , 32 PF3/8 2
007 003 85403005010 ELBOW , PF1/2 - PT1/2 4
007 004 16995152360 COUPLER PT1/2 4

KEY NO.

FIG 007 LOADER VALVE P1
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FIG 008-1 HYDRAULIC PIPING ASSEMBLY 
(Standard type)

P1



Year/Month

2019/10

PART NO. DESCRIPSTION SPEC. QTY. EFFECTIVE DATE REMARKS

008 001 86803000160GB CYLINDER ASSY , BUCKET LH 1
008 002 86803000231GB CYLINDER ASSY , BUCKET RH 1
008 003 86503000261GB CYLINDER ASSY , BOOM 2
008 004 86603000301 GUIDE , BUCKET D15.9X1.6T 1
008 005 86603000291 STUD , BUCKET D12 1
008 006 V2013610030 BOLT , HEX M10X30 1
008 007 V3043600100 NUT , HEX M10 1
008 008 V3043600120 NUT , HEX M12 2
008 009 36313530021 ADAPTER 8
008 010 86502000060 BRACKET B 3.2T 4
008 011 86502000070 BRACKET C 3.2T 1
008 012 V2183608040 BOLT , HEX(SP) M8X40 11
008 013 86803005000 PIPE COMP , ROLLBACK 1
008 014 86803006000 PIPE COMP , DUMP 1
008 015 86803007000 PIPE COMP , BOOM DOWN 1
008 016 86803008000 PIPE COMP , BOOM UP 1
008 017 86603000702 VALVE ASSY , RELIEF 1
008 018 86703006001 PIPE ASSY , G 1
008 019 86803009010SR COVER  , PIPE 1
008 020 85403000370 HOSE ASSY , HYD 820 / 90° PF 3/8 1
008 021 86503000380 HOSE ASSY , HYD 850 PF 3/8 1
008 022 86503000360 HOSE ASSY , HYD 510 / 90° PF 3/8 1

- NEXT - 

KEY NO.

FIG 008-

1
HYDRAULIC PIPING ASSEMBLY (Standard type) P1
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FIG 008-1 HYDRAULIC PIPING ASSEMBLY 
(Standard type)

P2
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PART NO. DESCRIPSTION SPEC. QTY. EFFECTIVE DATE REMARKS

008 023 86703000370 HOSE ASSY , HYD 1050 / 90° PF 3/8 2
008 024 85403000360 HOSE ASSY , HYD 510 PF 3/8 1
008 025 86703000390 HOSE ASSY , HYD 1050 PF 3/8 2
008 026 86503000401 HOSE ASSY , HYD 2000 4
008 027 V7740010801 NIPPLE PT1/2 4
008 028 86503004050 HOSE COVER 1

KEY NO.

FIG 008-

1
HYDRAULIC PIPING ASSEMBLY (Standard type) P2
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FIG 008-2 HYDRAULIC PIPING ASSEMBLY 
(3rd Function type)

P1
TX75SL-E



Year/Month
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PART NO. DESCRIPSTION SPEC. QTY. EFFECTIVE DATE REMARKS

008 001 86803000160GB CYLINDER ASSY , BUCKET LH 1
008 002 86803000231GB CYLINDER ASSY , BUCKET RH 1
008 003 86503000261GB CYLINDER ASSY , BOOM  LH 2
008 004 36313530021 ADAPTER 8
008 005 86803008000 PIPE ASSY , BOOM UP 1
008 006 86803007000 PIPE ASSY , BOOM DOWN 1
008 007 84703008200 PIPE ASSY , C 1
008 008 86603007200 PIPE ASSY , F 1
008 009 86903006100 PIPE A ASSY , UPPER 1
008 010 86903005100 PIPE B ASSY , UPPER 1
008 011 86603000702 VALVE ASSY , RELIEF 1
008 012 86703006001 PIPE ASSY , G 1
008 013 86603000301 GUIDE , BUCKET D15.9X1.6T 1
008 014 86603000291 STUD , BUCKET D12 1
008 015 V2013610030 BOLT , HEX M10X30 1
008 016 V3043600100 NUT , HEX M10 1
008 017 V3043600120 NUT , HEX M12 2
008 018 84603009600SR COVER  , PIPE 1
008 019 86502000060 BRACKET B 3.2T 4
008 020 86502000070 BRACKET C 3.2T 2
008 021 V2183608040 BOLT , HEX(SP) M8X40 12

- NEXT - 

FIG 008-

2
HYDRAULIC PIPING ASSEMBLY (3rd Function type) P1

KEY NO.
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FIG 008-2 HYDRAULIC PIPING ASSEMBLY 
(3rd Function type)

P2
TX75SL-E



Year/Month
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PART NO. DESCRIPSTION SPEC. QTY. EFFECTIVE DATE REMARKS

008 022 86702000200 PLATE COMP , PIPE B 1
008 023 84703004111 HOSE ASSY , 260  90° HYD PF3/8 1
008 024 84903009101 HOSE ASSY , 290  90° HYD PF3/8 1
008 025 86503000380 HOSE ASSY , 850 HYD PF3/8 2
008 026 86703000390 HOSE ASSY , 1050 HYD PF3/8 3
008 027 86703000370 HOSE ASSY , 1050  90° HYD PF3/8 1
008 028 86503000360 HOSE ASSY , 510  90° HYD PF3/8 1
008 029 85403000360 HOSE ASSY , 510 HYD PF3/8 1
008 030 86503000401 HOSE ASSY , 2000 4
008 031 V7740010801 NIPPLE PT1/2 4
008 032 86503000450 COVER , HOSE L=1300 1

FIG 008-

2
HYDRAULIC PIPING ASSEMBLY (3rd Function type) P2

KEY NO.
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FIG 009 3rd FUNTION KIT P1



Year/Month
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PART NO. DESCRIPSTION SPEC. QTY. EFFECTIVE DATE REMARKS

009 000 86906000000 3rd Funtion KIT 1
009 001 12A270026 DIVERTER VALVE 1
009 002 86703009130 PLATE , VALVE 3.2T 1
009 003 V2183606050 BOLT , HEX M6X50 2
009 004 84603004150 UNION , PF3/8 PF3/8 3
009 005 84603004160 UNOIN , 65 PF3/8 1
009 006 84603004130 UNOIN , 86  PF3/8-PT1/2 1
009 007 84603004140 UNOIN , 39  PF3/8-PT1/2 1
009 008 85903005050 SEAL , BONDED 6
009 009 V7740010801 NIPPLE PT1/2 1
009 010 16995152360 COUPLER PT1/2 1
009 011 84603004021 HOSE ASSY , 440  90° HYD PF3/8 2
009 012 86403000371 HOSE ASSY , 670  90° HYD PF3/8 2
009 013 85403000370 HOSE ASSY , 820  90° HYD PF3/8 1
009 014 86703000370 HOSE ASSY , 1050  90° HYD PF3/8 1
009 015 86703009061 HARNESS ASSY 1
009 016 13424020060 CABLE TIE L=300 4

FIG 009 3rd FUNTION KIT P1

KEY NO.
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FIG 010 DECAL P1



Year/Month

2019/10

PART NO. DESCRIPSTION SPEC. QTY. EFFECTIVE DATE REMARKS

010 001 19129041130 LABEL , TYM(85) 0.2T 2
010 002 86905000010 LABEL , ORNAMENT 0.2T 2
010 003-1 85405000070 PLATE, NAME 0.5T 1
010 003-2 87305000071 PLATE, NAME(CE) 0.5T 1
010 004 85405000061 LABEL , WARNING(NOTE) 0.05T 1
010 005 85405000041 LABEL , WARNING(CRUSH) 0.05T 1
010 006 85405000051 LABEL , WARNING(OPERATION) 0.05T 1
010 007 85405000081 LABEL, WARNING(NO TOWING) 0.05T 1
010 008 85405000090 LABEL, DANDER(SAFETY PROP) 0.05T 1

KEY NO.

FIG 010 DECAL P1
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